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Plot 7-391. RSE above 1GHz CDD (11lax — Ch.56 — RU26)

MultiView 22 Spectrum 3
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Frequency 29.0000000 GHz
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1 Frequency Sweep ® 1Pk Max
M1[1]__ 41,23 dBp¥/m
39.880750 GHz
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Plot 7-393. RSE 18 GHz - 40GHz CDD (11lax Ch.56 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak - - - -72.35 14.03 48.68 68.20 -19.52
* | 15840.00 Average - - - -85.88 21.91 43.03 53.98 -10.95
* | 15840.00 Peak - - - -74.50 21.91 54.41 73.98 -19.57
Table 7-135. Radiated Measurements CDD (RU26)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
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Frequency (GHz)
Plot 7-394. RSE above 1GHz CDD (11lax — Ch.64 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 10640.00 Average - - - -83.39 14.23 37.84 53.98 -16.14
* 10640.00 Peak - - - -71.91 14.23 49.32 73.98 -24.66
* 15960.00 Average - - - -85.62 21.20 42.58 53.98 -11.40
* 15960.00 Peak - - - -74.43 21.20 53.77 73.98 -20.21

Table 7-136. Radiated Measurements CDD (RU26)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:

12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-395. RSE above 1GHz CDD (11lax — Ch.100 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11000.00 Average - - - -83.93 15.07 38.14 53.98 -15.84
* 11000.00 Peak - - - -73.07 15.07 49.00 73.98 -24.98
16500.00 Peak -73.72 21.13 54.41 68.20 -13.79

Table 7-137. Radiated Measuremen

ts CDD (RU26)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-396. RSE above 1GHz CDD (11lax — Ch.116 — RU26)

MultiView 22 Spectrum 3
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Plot 7-397. RSE 18GHz — 40 GHz CDD (11ax Ch.116 — RU26, Pol. H)
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Plot 7-398. RSE 18 GHz - 40GHz CDD (11ax Ch.116 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
*|  11160.00 Average - - - -84.89 15.10 37.21 53.98 -16.77
* | 11160.00 Peak - - - -75.21 15.10 46.89 73.98 -27.09
16740.00 Peak - - - -76.87 22.34 52.47 68.20 -15.73
Table 7-138. Radiated Measurements CDD (RU26)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
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Plot 7-399. RSE above 1GHz CDD (11lax — Ch.144 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11440.00 Average - - - -84.46 15.84 38.38 53.98 -15.60
* 11440.00 Peak - - - -73.47 15.84 49.37 73.98 -24.61
17160.00 Peak -73.68 21.24 54.56 68.20 -13.64

Table 7-139. Radiated Measu

rements CDD (RU26)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-400. RSE above 1GHz CDD (11lax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11490.00 Average - - - -84.63 15.68 38.05 53.98 -15.93
* 11490.00 Peak - - - -72.61 15.68 50.07 73.98 -23.91
17235.00 Peak -73.82 21.52 54.70 68.20 -13.50

Table 7-140. Radiated Measuremen

ts CDD (RU26)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-401. RSE above 1GHz CDD (11lax — Ch.157 — RU26)

MultiView 22 Spectrum 3
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Plot 7-402. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU26, Pol. H)
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Plot 7-403. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .
e | oemor | T | | A | S|y | Sran | g [Mron (09
* | 11570.00 Average H 144 230 -80.08 16.42 43.34 53.98 -10.64
* | 11570.00 Peak H 144 230 -69.87 16.42 53.55 73.98 -20.43
17355.00 Peak H 176 176 -72.27 22.57 57.30 68.20 -10.90
Table 7-141. Radiated Measurements CDD (RU26)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
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Frequency (GHz)
Plot 7-404. RSE above 1GHz CDD (11lax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average \% 315 7 -84.20 16.07 38.87 53.98 -15.10
* 11650.00 Peak 315 7 -72.95 16.07 50.12 73.98 -23.85
17475.00 Peak - - - -74.00 21.61 54.61 68.20 -13.59

Table 7-142. Radiated Measurements CDD (RU26)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Proud to be part of @ clement

Approved by:
Quality Manager

Test Report S/N:

1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-405. RSE above 1GHz CDD (11lax — Ch.36 — RU242)
Mode: 11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dprgl]m] [dBuV/m] gin [dB]
10360.00 Peak - - - -70.62 14.04 50.42 68.20 -17.78
* 15540.00 Average - - - -84.67 20.21 42.54 53.98 -11.44
* 15540.00 Peak -72.95 20.21 54.26 73.98 -19.72

Table 7-143. Radiated Measu

rements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:

12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-406. RSE above 1GHz CDD (11lax — Ch.40 — RU242)

MultiView 22 Spectrum
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Plot 7-407. RSE 18GHz - 40 GHz CDD (11lax Ch.40 — RU242, Pol. H)

FCC ID: BCGA2379 PCTEST

IC: 579C-A2379

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-408. RSE 18 GHz - 40GHz CDD (11ax Ch.40 — RU242, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak - - - -70.95 14.30 50.35 68.20 -17.85
* 15600.00 Average - - - -84.32 20.72 43.40 53.98 -10.58
* 15600.00 Peak - - - -72.81 20.72 54.91 73.98 -19.07
Table 7-144. Radiated Measurements CDD (RU242)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud to bo partof @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-409. RSE above 1GHz CDD (11lax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBpVIm] [dBuV/m]
10480.00 Peak - - - -71.25 14.46 50.21 68.20 -17.99
* 15720.00 Average - - - -84.71 21.44 43.73 53.98 -10.25
* 15720.00 Peak -73.24 21.44 55.20 73.98 -18.78

Table 7-145. Radiated Measu

rements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-410. RSE above 1GHz CDD (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak - - - -71.50 14.47 49.97 68.20 -18.23
* 15780.00 Average - - - -84.74 22.02 44.28 53.98 -9.70
* 15780.00 Peak - - - -72.46 22.02 56.56 73.98 -17.42

Table 7-146. Radiated Measurements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379
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Plot 7-411. RSE above 1GHz CDD (11lax — Ch.56 — RU242)
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Plot 7-412. RSE 18GHz — 40 GHz CDD (11ax Ch.56 — RU242, Pol. H)
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Frequency 29.0000000 GHz
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Plot 7-413. RSE 18 GHz - 40GHz CDD (11ax Ch.56 — RU242, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak - - - -70.35 14.03 50.68 68.20 -17.52
* 15840.00 Average - - - -84.63 21.91 44.28 53.98 -9.70
* 15840.00 Peak - - - -72.93 21.91 55.98 73.98 -18.00
Table 7-147. Radiated Measurements CDD (RU242)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud to bo partof @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 200 of 249
1C2101020005-16-R1.BCG | 12/12/2020 - 03/2/2021 | Tablet Device
© 2021 PCTEST V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @ elem

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
140 - ]
E
S 120 |
=
[aa]
Z i
= 100
=)
]
5 80
z I
& 60 e A
40 -
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-414. RSE above 1GHz CDD (11lax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] Height [cm] gze';“r‘;:i Level [dBm] |  [dB/m] [itéi'\‘;l’:‘:‘] [dBuv/m] | M&r9in [dBl]
* | 10640.00 Average - - - -82.76 14.23 38.47 53.98 -15.51
* | 10640.00 Peak - - - -71.31 14.23 49.92 73.98 -24.06
* | 15960.00 Average - - - -84.51 21.20 43.69 53.98 -10.29
* | 15960.00 Peak - - - -72.29 21.20 55.91 73.98 -18.07

Table 7-148. Radiated Measurements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
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EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-415. RSE above 1GHz CDD (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11000.00 Average - - - -84.01 15.07 38.06 53.98 -15.92
* 11000.00 Peak - - - -71.95 15.07 50.12 73.98 -23.86
16500.00 Peak -73.63 21.13 54.50 68.20 -13.70

Table 7-149. Radiated Measu

rements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST
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(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-16-R1.BCG

Test Dates:
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EUT Type:
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Plot 7-416. RSE above 1GHz CDD (11ax — Ch.116 — RU242)

MultiView 22 Spectrum o
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Plot 7-417. RSE 18GHz — 40 GHz CDD (11ax Ch.116 — RU242, Pol. H)
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Plot 7-418. RSE 18 GHz - 40GHz CDD (11ax Ch.116 — RU242, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11160.00 Average - - - -83.81 15.10 38.29 53.98 -15.69
* 11160.00 Peak - - - -72.86 15.10 49.24 73.98 -24.74
16740.00 Peak - - - -74.79 22.34 54.55 68.20 -13.65
Table 7-150. Radiated Measurements CDD (RU242)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-419. RSE above 1GHz CDD (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11440.00 Average - - - -84.29 15.84 38.55 53.98 -15.43
* 11440.00 Peak - - - -72.64 15.84 50.20 73.98 -23.78
17160.00 Peak -73.74 21.24 54.50 68.20 -13.70

Table 7-151. Radiated Measu

rements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
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Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device
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Plot 7-420. RSE above 1GHz CDD (11lax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11490.00 Average - - - -84.46 15.68 38.22 53.98 -15.76
* 11490.00 Peak - - - -72.75 15.68 49.93 73.98 -24.05
17235.00 Peak -73.62 21.52 54.90 68.20 -13.30

Table 7-152. Radiated Measu

rements CDD (RU242)

FCC ID: BCGA2379
IC: 579C-A2379
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(CERTIFICATION)

Approved by:
Quality Manager
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Test Dates:
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EUT Type:
Tablet Device

Page 206 of 249

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
140 A J—
E 150
= 120 X
=3
o
z i
p= 100
[=)]
©
5 80
wn
kel
i 601 - = .
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)

Plot 7-421. RSE above 1GHz CDD (11ax — Ch.157 — RU242)

MultiView 22 Spectrum
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Plot 7-422. RSE 18GHz - 40 GHz CDD (11lax Ch.157 — RU242, Pol. H)
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Plot 7-423. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU242, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 11570.00 Average - - - -84.06 16.42 39.36 53.98 -14.62
* | 11570.00 Peak - - - -72.96 16.42 50.46 73.98 -23.52
17355.00 Peak - - - -74.18 22.57 55.39 68.20 -12.81
Table 7-153. Radiated Measurements CDD (RU242)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-424. RSE above 1GHz CDD (11lax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average - - - -84.03 16.07 39.04 53.98 -14.93
* 11650.00 Peak - - - -72.81 16.07 50.26 73.98 -23.71
17475.00 Peak - - - -73.49 21.61 55.12 68.20 -13.08
Table 7-154. Radiated Measurements CDD (RU242)
FCC ID: BCGA2379 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2379 Proud to be pat of @ clement (CERTIFICATION) Quality Manager
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Simultaneous Tx Radiated Spurious Emissions Measurements

§15.407(b) 815.205 & §15.209; RSS-Gen [8.9]

Description LTE (Band 41) 802.11a/n/ac/ax 5GHz
Antenna Antenna 4b Antenna 4b
Channel 41490 36

Operating Frequency (MHz) 2680 5180
Mode/Modulation QPSK/1RB/20MHz 802.11ax/RU26/MCS11

Table 7-155. Worst Case Simultaneous Transmission Configuration

Trace: MAXH RBW: 1 MHz
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Plot 7-425. Radiated Spurious Emissions above 1GHz Simultaneous Tx
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Plot 7-426. Radiated Spurious Emissions - Simultaneous Transmission 18GHz-40GHz Pol. H
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Plot 7-427. Radiated Spurious Emissions - Simultaneous Transmission 18GHz-40GHz Pol. V

Turntable | Analyzer Field o .
Frequency Detector Ant. Pol. Antenna Azimuth Le\)//el AFCL Strength Limit Margin
[MHz] [H/V] | Height [cm] [p— [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
10360.00 Peak H 196 283 -69.99 14.04 51.05 68.20 -17.15
15540.00 Avg H - - -85.36 20.21 41.85 53.98 -12.13
15540.00 Peak H - - -74.09 20.21 53.12 73.98 -20.86
Table 7-156. UNIl Harmonics Emissions Measurements in Simultaneous Transmission Mode

Frequency Antt_enna Tur_ntable Level at Antenna Substitute Spqriqus - Margin

[MHzZ] Ant. Pol. [H/V] | Height Azimuth Terminals [dBm] Ar?tennq Emission |Limit [dBm] [dB]

[cm] [degree] Gain [dBi] | Level [dBm]

5360.00 H - - -51.52 10.44 -41.08 -25.0 -16.1
8040.00 H - - -62.72 12.63 -50.09 -25.0 -25.1
10720.00 H - - -61.57 13.33 -48.24 -25.0 -23.2
13400.00 H - - -60.22 13.85 -46.37 -25.0 -21.4
16080.00 H - - -57.32 13.59 -43.73 -25.0 -18.7
7680.00 H 188 152 -59.06 12.25 -46.81 -25.0 -21.8

Table 7-157. LTE Harmonics and Intermodulations Emissions Measurements in Simultaneous Transmission Mode

FCC ID: BCGA2379
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7.6.4 Antenna 5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Guglgeliece  RBW:1MHz - peak: 5117.83 MHz, 58.08 dBuV/m Trace: MaxHold RBW: 1 MHz 5725.36 MHz
Reak Jrace, VBW: 3 MH i’ : P28 Detector: PK VBW: 3 MH
PASS Ay offis 10308 VBW: 3 M2 )0 05136.11 MHz, 45.66 dBUV/M PASS Offset: 17.3dB SWT: 1.01ms 58.47 dBuv/m
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Plot 7-428. Antenna 5b (Pk & Avg, RU26, Index 0, Ch.36, MCS11) Plot 7-431. Antenna 5b (Pk, RU26, Index 8, Ch.140, MCS11)
fuerage Trac RBW: 1 MHz  pegk: 5429.39 MHz, 57.83 dBuV/m Trace: MaxHold RBW: 1 MHz 5642.83 MHz
Reak Trace VBW: 3 MH ' H Detector: PK VBW: 3 MH
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Frequency (MHz) Frequency (MHz)
Plot 7-429. Antenna 5b (Pk & Avg, RU26, Index 8, Ch.64, MCS11) Plot 7-432. Antenna 5b (Pk, RU26, Index 0, Ch.149, MCS11)
Average Trace RBW:1MHz  peak: 5463.87 MHz, 57.60 dBuV/ Trace: MaxHold RBW: 1 MHz 5926.06 MHz
Peak Trace . - - ’ . HV/m c :
PASS 55 i VoW 3utz 00006 bz, 46.06 cBuvim PASS  feecaibc ™ Yow:ap 59.10 dBuV/m
140 120
E E
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v ) P | 60 e s v Sy
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Frequency (MHz)
Plot 7-430. Antenna 5b (Pk & Avg, RU26, Index 0, Ch.100, MCS11)

Frequency (MHz)
Plot 7-433. Antenna 5b (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

o W:1MHZ  pagk: 5140.91 MHz, 66.57 dBuV/m I1MHz  peak: 5352.67 MHz, 67.12 dBuV/m
B vsw 3 MHz : : » 90 a BW 3 : . ,67.
PASS ; é:gk%‘f%i g LW MHE RS 49.50 Mz, 51.05 B/ PASS pegk%*f%i gun VO3 M 0535073 i, 5111 dBpvim
140 1
140
€ 120 E
S S 120
] =1
S 100 | 8
= = 100+
2 2
g 80 1 % 80
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T 601 £ 60
40 4 ‘ 40
5100 51‘10 51‘20 51‘3[) 51‘40 51‘50 51‘60 51‘70 Sléﬂ 51‘90 5200 5300 53‘16 53‘32 53‘4& 53‘64 SEEO 53‘96 54‘12 54‘28 54‘44 5460

Frequency (MHz)
Plot 7-434. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

MHz

PASS A\ﬁ;I ow’se‘? 16.3dB UBW: 3 hikz

3k Offset: 16.3d8 SWT: 1.01ms

Peak: 5145.50 MHz, 67.77 dBuv/m
Avg: 5149.70 MHz, 47.84 dBuV/m

Frequency (MHz)
Plot 7-437. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

1 MHz

PASS k%él OH’se‘? 16,748 TBW: 3 iz

Peak Offset: 16.7d8 SWT: 1.01ms

Peak: 5469.14 MHz, 63.29 dBuV/m
Avg: 5459.63 MHz, 46.59 dBpV/m
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Frequency (MHz)
Plot 7-435. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Frequency (MHz)
Plot 7-438. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

PASS ol n{" RBw: 1Mz Peak: 5350.75 MHz, 62.63 dBUV/m PASS BW: 1M1z peak: 5460.64 MHz, 63.41 dBuV/m
pegk et 16848 SwT: 1 Olms Avg: 5350.75 MHz, 47.62 dBuV/m g et 16,748 SWT j_ 0lms Avg: 5453.85 MHz, 46.88 dBuV/m
140 4
140 4
E E
3 3 1204
[aa} [aa]
=z z _—
£ £ 100 7
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g g |
b & 801 /j
h=} -}
2 \ . . i & 60 = : ; J ///
\'MM T — . ™ ‘
40 4 40 4
5300 53‘16 53‘32 53‘48 53‘64 53‘80 53‘96 54‘12 54‘25 54‘44 5460 5350 53‘67 53‘84 54‘01 54‘13 5455 5452 54‘69 54‘36 55‘03 5520

Frequency (MHz)
Plot 7-436. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Frequency (MHz)
Plot 7-439. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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e RBW: 1 MHz  peak: 5466.83 MHz, 59.92 dBuV/m [race; MaxHold Bow: 10z 5725.60 MHz
VBW: 3 MHz y . ' " Detector: W: 3 MHz
PASS g s do Sme o o itz 47,63 Bl PASS  pecconic ™ vew 3uc 63.22 dBpV/m
140 ~ 140
E E
2 1204 3 ,
é é 120
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B 100 5 100 4
g g
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) ] 80 7
& 60 1 P { Y, i
L 1 v 60 1 i
40 +
5350 53‘69 53:!8 54‘07 54:26 54‘45 54‘64 54‘83 55‘02 55‘21 5540 5688 56‘96 57b4 5?‘12 SYéU 57‘28 57‘36 57‘44 5752 5?‘60 5768

Frequency (MHz)
Plot 7-440. Antenna 5b (Pk & Avg, RU242, Index 61, Ch.108, MCS11)

Trace: MaxHold RBW: 1 MHz

Detector: PK VBW: 3 MHz 5725.28 MHz

PASS

Frequency (MHz)
Plot 7-443. Antenna 5b (Pk, RU242, Index 61, Ch.140, MCS11)

Trace: MaxHold RBW: 1 MHz

5628.71 MHz

PASS

Detector: PK VBW: 3 MH
Offset: 17.3dB SWT: 1.01ms 59.30 dBuV/m Oftset: 17.008 SWT: 1.01ms 57.77 dBuV/m
— 1407 —~ 120
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e e
60 1 X TS 6013 b i
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Frequency (MHz) Frequency (MHz)
Plot 7-441 Antenna 5b (Pk, RU242, Index 61, Ch.132, MCS11) Plot 7-444. Antenna 5b (Pk, RU242, Index 61, Ch.149, MCS11)
Trace: Maanld RBW: 1 MHz 5725.37 MHz Trace: MaxHold RBW: 1 MHz 5924.94 MHz
Detect VBW: 3 MH Detector: PK VBW: 3 MH
PASS OFtbads  SWL: 1.01ms 63.22 dBpV/m PASS Offset: 18.1d8 SWT: 1.01ms 59.74 dBuVv/m
.. 1407 — 1201
£ £
3 B
32 120 3
2 3 100 A
£ £
© 100 g
S o
& & 801
o 801 =
g o
60 \A D B 60 - - N e
5628 5646 5664 5682 5700 5718 5736 5754 5772 5790 5808 5612 5826 5640 5854 5868 5882 5896 5910 5924 5938 5952
Frequency (MHz) Frequency (MHz)
Plot 7-442. Antenna 5b (Pk, RU242, Index 61, Ch.136, MCS11) Plot 7-445. Antenna 5b (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.6 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

RBW: 1 MHz Peak: 5148.96 MHz, 68.33 dBuV/m Trace: MaxHold RBW: 1 MHz 5775.63 MHz
Rew: : . , 68. ; .
PASS , éggk%'!?ze; o5 VB2 M 005135 64 Mz, 46,18 dBLvim PASS getedonme”  fwizui: 60.72 dBpV/m
140
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Frequency (MHz) Frequency (MHz)
Plot 7-446. Antenna 5b (Pk & Avg, RU26, Index 0, Ch.38, MCS11) Plot 7-449. Antenna 5b (Pk, RU26, Index 17, Ch.134, MCS11)
RBW:1MHz  pegk: 5352.92 MHz, 60.82 dBuV/m Trace; MaxHold RBW: 1 MHz 5638.51 MHz
VBW: 3 MHz ’ : : :
PASS | “zgk%’ffii‘t 1177%%% SWT: 1.01ms _Avg: 5364.25 MHz, 48.73 dBuV/m PASS s oL Dot 58.99 dBuV/m
140 A
— — 120 1
S 120 A §
> 5
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Frequency (MHz) Frequency (MHz)
Plot 7-447. Antenna 5b (Pk & Avg, RU26, Index 17, Ch.62, MCS11) Plot 7-450. Antenna 5b (Pk, RU26, Index 0, Ch.151, MCS11)
RBW:1MHz  peak: 5468.35 MHz, 60.27 dBuV/m Trace: Maxtold RBW: 1 MHz 5934.66 MHz
Beak Tl VBW: 3 MH ' . P ] .
PASS &disivan BN 300 Aets256.01 MHz. 48.73 dBpim PASS  geecorec”  yow sz 60.39 dBuV/m
130 4
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£ g 120
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Plot 7-448. Antenna 5b (Pk & Avg, RU26, Index 0, Ch.102, MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-451. Antenna 5b (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484

fueageoce  RBW:1MHZ  peak: 5145.71 MHz, 63.65 dBuV/m s leeee  RBW:1MHZ  paak: 5350.22 MHz, 67.17 dBuv/m
Peak Tracs . ’ Pealk ce . ’
PASS 5 g vy VBN 30 00511048 Mitz. 51,22 dBvim PASS ki am Vi 3z o Mz, 51,10 dBetvim
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Frequency (MHz) Frequency (MHz)
Plot 7-452. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.38, MCS11) Plot 7-455. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.62, MCS11)
pucrage Trace RBW:1MHz  peak: 5143.51 MHz, 66.76 dBuV/m pusitge liece RBW:1MHz - pegk: 5465.23 MHz, 63.12 dBuV/m
Peak Trac : . H Peak Trace : . H
PASS ag ol 17708 SR 3IMZ AV 5148.05 MHz, 50.80 dBRV/m PASSQ:gﬁﬁzz‘g 1o aus BV I MHZ g 5457.88 MHz, 48.84 dBuV/M
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Frequency (MHz) Frequency (MHz)
Plot 7-453. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.46, MCS11) Plot 7-456. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.102, MCS11)
husrage Trace RBW:1MHz  pagk: 5350.04 MHz, 65.86 dBuV/m RBW:1MHz  pagk: 5462.46 MHz, 62.98 dBuV/m
Peak Trac . ’ Peak Trace . ’
PASS it man Vo surz oo Mz, 4557 dByvim PASS i i Vo s itz oo Mz, 48.09 dByvim
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Frequency (MHz) Frequency (MHz)
Plot 7-454. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.54, MCS11) Plot 7-457. Antenna 5b (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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RBW: 1 MHz  peak: 5465.00 MHz, 58.60 dBuV/m [race; MaxHold RBW: 1 MHz 5725.76 MHz
PP& ’ .
PASS G i 1o B0 33 Rot'sa17 54 Mtz 46,2 coavim PASS gheqeric,  Wwomi 835 duvim
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Frequency (MHz) Frequency (MHz)
Plot 7-458. (FCC Only) Antenna 5b (Pk & Avg, RU484, Index 65, Ch.118, Plot 7-461. Antenna 5b (Pk, RU484, Index 65, Ch.134, MCS11)
MCS11)
Trace: MaxHold ~ RBW: 1 MHz 5732.57 MHz Trace: MaxHold RBW: 1 MHz 5650.49 MHz
D | PK VBW: 3 MH. Detector; PK VBW: 3 MH
PAS Offeer. 18608 SWT: 1.01ms 60.65 dBuV/m PASS Oftset: 18,605 SWT: 1.01ms 63.36 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-459. (FCC Only) Antenna 5b (Pk & Avg, RU484, Index 65, Ch.118, Plot 7-462. Antenna 5b (Pk, RU484, Index 65, Ch.151, MCS11)
MCS11)
Trace: MaxHold RBW 1 MHz 5726.40 MHz Trace: MaxHold RBW: 1 MHz 5929.35 MHz
: Detector; PK VBW: 3 MH
PASS R B3 63.26 dBuV/m PASS Offset: 18.508 SWT: 1.01ms 60.61 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-460. (FCC Only) Antenna 5b (Pk, RU484, Index 65, Ch.126, MCS11) Plot 7-463. Antenna 5b (Pk, RU484, Index 65, Ch.159, MCS11)
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